
INSTRUCTIO N
AN D

SERVIC E MANUAL
610	 002 081

SURE PI K

UNDERLAN E
BALL RETURN



.4ioexi,K111PFA

'SUR E PIK

UNDERLANE BALL RETUR N

MODELS 208 110 000- 11 BALL

AND 208 111 200-12 BALL

AMF INCORPORATE D

BOWLING PRODUCTS GROU P

Westbury, L .I ., N .Y. 11590

Printed in U . S. A .



ITEM
PART NUMBER DESCRIPTION

1 000 021 442 Washer-Hood Fastene r
2 208 111 001 Tray (11 Ball Model )
2A 208 111 190 Tray (12 Ball Model )
3 208 111 008 Bumper Assembly
4 208 111 053 Insert-Hood
5 208 111 057 Stop Mount Weldment
6 208 111 058 Wheel Stud (Hood 11 Ball Model,)
6A 208 111 203 Wheel Stud (Hood 12 Ball Model )
7 208 111 059 Roller (Hood )
8 611 906 189 Escutcheon Specify Color
9 612 081 021 Hood Assy Blue (11 Ball Model )

612 081 022 Hood Assy Red

	

(11 Ball Model )
612 081 021k Hood Ass y Green (11Ball Model

612 081 029 Hood Assay Specify Color
(11 Ball Model)

Ball Mode l
Ball Mode l
Ball Modify

Colo r
Ball Model )

Fa stener
r) Hood

Head

h On(Hood )
3/16 (Grip )
5/16 (Grip )
I .D . x

Mick
CONVERSION KITS

612 081 017 Spring Mountin g Installation
612 081 018 Latch Conversion.
612 081 019 Hood Guid e
612 081 020 Control Box Support

Refer To Price List For Minimum Orde r
quantity. And Price .

REV . 5-76



ITEM PART NUMBER DESCRIPTION PART NUMBER DESCRIPTION

1 190 001 547 Caution Label 13 208 111 148 Ball Sto p
2 208 111 002 Outer Guide Rod L.H. 14 208 111 18o Hook Grill Retainer

(11 Ball Model) 15 208 111 236 Magnet
2A 208 111 206 Outer Guide Rod L.H . 16 208 111 237 Spring-Magnet

(12 Ball Model) 17 208 111 238 Rod Retaine r
3 208 111 003 Outer Guide Rod R .H. 18 000 023 593 Tenth Frame Switch

(11 Ball Model) 19 000 023 594 Pit Signal Switch
3A 208 111 205 Outer Guide Rod R .H . 20 722 947 322 Spring (Cover Assembly )

(12 Ball Model) 759 510 029 Switch - Safety
4 208 111 005 Frog Weldment (11 Ball Model) 812 14o 240 Screw Flat Head Bras s
4A 208 111 188 Frog Weldment (12 Ball Model) 10-32 x 1 1/2
5 208 111 009 Switch Mount 23 835 540 002 Nut-Hex Jam 10-32
6 208 111 025 Island 839 521 002 Nut-Flex Loc 4-40
7 208 111 125 Ball Trough Weldment
8 208 111 131 Grill Hand Dryer
9 208 111 132 Adapter, Dryer Hos e

10 208 111 133 Ball Trough Retainer
11 208 111 135 Safety Switch Assembly
12 208 111 140 Cover Assembly

Refer To Price List For Minimum Orde r
Quantity And Price .

REV. 5-76



ITEM PART =ER DESCRIPTION

001 184 Roller
0 070 002 691 Bushing
3 070 006 447 Spring

190 001 343 Coupler
5 190 001 355 Belt
6 190 001 365 Shaft
7 190 001 370 Pressure Plat e
8 190 001 373 Shaft
9 190 001 376 Shaft

10 190 001 377 Adjusting Arm L . H
11 190 001 428 Bracket (11 Bal l Model
11A 208 Ill 186 Bracket (12 Bal l
12 190 001 485 Screw Hex Head
13 190 001 489 Adjusting Arm. R.H.
14 190 001 550 Strap & Channel As y
15 190 001 551 Sleeve
16 208 110 003 Pulley-Nylon
17 208111 123 Hood Guide
18

208 111 170 Hood Guide Spacer (Not208
19 Back Stop

208 111 25520 Spring
21 206 111 Clamp-Bac k Stop
22 809 857 125 Screw Hex Hd . 5/16-16 x 3/ 4
23 809 857 760 Screw Hex Head 5/16-18 x 4 3/ 4
24 809 865 285 Screw. Hex Head 3/8-16 x 1 3/ 4

25 839 665 002 Lock Nut 3/8-16
26 844 057 002 Lock Nut-Stover 5/16-18
27 900 212 161 Flange Bearing
28 919 005 600 Retainer Ring

Refer To Price List For Minimum Orde r
Quantity And Price .

REV . 5-76

	

3



Description

RIPTION

V Guide Flat Belt
:bracket, R .H .
'bracket, L .H .
Idler Assembly

	 190 	 i. .

	

Space r
shaft
Pin

	 190	 Assembly

Assembly
Nylo

n Hex Hd . 3/8-16 x 1 1/4
Screw, Hex Hd.3/8-16x 2

Flange Bearing (Link Assembly )
Retainer Ring

For Minimum Order Quantit y

Part	,'ITEM

919



ITEM

2

3
4
4A

5
6

PART 	 NUMBER,

Pole Ground )
(Twistlock Plug )

Not Illustrated )

A " ,

	

.

8
9

10 807 3/8
11 809 857 165 Screw Hex Rd . 5/16-18 x 1
12 844 057 002 k Stover5/16-18

13 900 210 M1 r
14 948 761 112 .

	

. )

Refer To
AndPrice

.

REV. 5-76

Quantity



ITEM PART NUMBER DESCRIPTION

1 190 001 314 Cushion, Trac k
2 190 001 318 Track

3 190 001 335 Bracket Mount
1+ 190 001 345 Idler Assembly
5 190 001 430Ball Guide
6 190 001 432Bracket Mount

7 190 001 490Bearing
8 208 111 172 Track Plate Weldment

9 718 00l 010 Hair Pin
10 809 865 165 Screw, Hex Hd . 3/8-16 x 1
11 839 665 002 Lock Nut 3/8-16
12 919 005 900 Retainer Ring

Refer To Price List For Minimum Order
Quantity And Price .

6 REV. 5-76



ITEM

	

PART NUMBER

146 004 706
208 111 031

Thick Slotted Tray Adjusting Washers (Not Shown)
Washers (Not Shown )

1 ; 11

I ,y
1/2-13x1, 3/4 Screw Hex Hd.

770
809 873 280

Refer To Price List For Minimum Order Quantity
And Price,

REV . 5-76



FOR USE WITH 82-70 MP C I

	CONTROL BOX ASSY. 28

ITEM PART NUMBER

057 001 229
190 001 555
190 001 557
190 001 55 8
000 021 o88
000 021 648
000 022 093
000 022 121
000 025 871
000 026 836
000 029 010
000 029 127
000 029 857
757 005 003

DESCEI. J

Relay- Warning

Receptacle

SprIng
Fuse

Decal
Faustat

Fuse :L.. . ..

Terminal,.
Transformer Fuse P

c
Decal
Auxiliary
Socket

Shown )

Refer To Price List —
And Price .

REV . 5-76

quantity



CONTROL BOX ASSY . 208 111165

FOR USE WITH 82-30MACHINES

ITEM PART NUM= DESCRIPTION

1 057 001 228 Relay K3 110 V .
2 057 001 229 Relay K1-K2
3 190 001 555 Warning Decal

	

°‘

	

ot Shown )
4 190 001 557 Receptacle

5 190 001 558 Spring, Relay

	

Not Shown )
6 000 021 o8 Fuse 2-1/2 Amp,,

7 000 021 222 Thermal Relay
8 000 021 344 Socket 8 Pin
9 000 021 648 Decal (Auxiliary- Normal )

10 000 022 093 Fustat 10 Amp .
11 000 022 121 Fuse Adapter
12 000 025 871 Terminal Board
13 000 029 010 Post, Fus e Extractor
14 000 029 127 Decal Fus e2 1/2
15 000 029 857 Auxiliary Switch
16 757 005 003 Socket 11 Pin

Refer To Price List For Minimum 	 Order Quantity

And Price .

REV. 5-76

	

9



APPROACH LAYOUT FOR 208 110 000 " SURE P I K "

A ND

208 111 200 " SURE PIK "

/4---- CENTER LINE

OF BALL RETUR N

LOCATE OPENING

ON CENTER LINE

OF UNDERLAN E

NOTE :

	

USE 50 " DIMENSION FOR 11 BALL MODEL 208 110 000
USE 59" DIMENSION FOR 12 BALL MODEL 208 111 20 0

INSTALLATION

FOLLOW PROCEDURE OUTLINED ON DRAWING 612 030 002 FO R
INSTALLATION OF UNDERLAME TRACK .

	

(REFERENCE NOTE :

	

SE E
AMF ARCHITECTURAL DRAWING 82-049 004 200, SHEET 6, FO R
ELECTRICAL OUTLET LOCATION .)

	

REFERENCE IS ALSO TO BE MAD E
TO PRINT 612 080 002 FOR LOCATING, SECURING AND SHIMMIN G
T H E SURE P I K .

LUBRICATIO N

THE BEARINGS OF THE POWER LIFT MOTOR AND HAND DRYER MOTO R
SHOULD BE LUBRICATED ONCE EVERY 6 MONTHS, USING SAE #1 0
MOTOR OIL .

10

	

REV . 5-'74



GENERAL

THE HOOD IS SECURED TO THE BODY OF THE BALL RETURN B Y
FOUR SLOTTED HEAD, 1/4 TURN FASTENERS, TWO ARE LOCATE D
AT EACH SIDE OF THE RETURN BELOW THE TRAY OR BALL STORAG E
AREA .

	

THE HOOD CAN EASILY BE REMOVED BY LOOSENING TH E

FASTENERS AND ROLLING THE HOOD ASSEMBLY TOWARD THE FOU L
LINE .

	

THIS WILL PROVIDE ACCESS TO THE CONTROL BOX ,
DRIVE MOTOR AND HAND DRYER MOTOR .

A SAFETY SWITCH IS PROVIDED FOR PROTECTION AGAINST INJURY .

IT IS LOCATED BENEATH THE METAL HINGED DOOR OF THE COVE R
ASSEMBLY AT THE FORWARD PART OF THE TRAY, WHERE THE BAL L
EXITS FROM THE CHECK .

	

BY OPENING THE DOOR, IT WILL ACTU -
ATE THE SWITCH AND CUT OFF THE POWER TO THE DRIVE MOTOR .

THE DOOR MUST BE IN THE CLOSED POSITION FOR THE UNIT T O

OPERATE .

AN AUXILIARY SWITCH IS ALSO PROVIDED AT THE CONTROL BOX ,
WHICH PERMITS OPERATING THE UNIT IN AN EMERGENCY, IF TH E

ELECTRICAL COMPONENTS OF THE CONTROL BOX MALFUNCTIO N
DURING LEAGUE PLAY .

REV .

	

13



At MC,Junction Box

	

?
? :B2 0	

-
	 or-

10 Th

	

_ 	 Frame L.H. Mach
,

	

TB-AZ o	 0r o
o2L	 th 	 Mach

	 TB-A1
f	 o ~AM R .H.

	 82-70 - 5335 ,{ o	 0 '	 Pi
s .1) S s

	

R.N . MACH .
o	

o signal ~
.

SCHEMATIC WIRING DIAGRA M
FOR 82—70 MACHINES

REF . 208 100 002

A&MC
JunctionBox



J18	,	z

JBox MACS z Resistor Kit

611 906 110	 K1
TB2-3

/0

	

2.

1

J18	 2
J Sox MAch 1

	 BK	 K2	 , 10 	 wh

TB2 •2

111 1

Li t

J Strip	 000 026 3 6J str ipc mach	 #2
TB1

	

Jz1 01	 I~
I

	

I

	

; :i

	

I
" TB2-2

	 J8 Or l 	 -	

	

L i

	

•	 J 	 10 2.

USE J30 & J39 FOR 4400 MACHINES ONL Y

FOR MACHINES AFTE R
SERIAL NUMBER 42,000

LA)

/0 A .

of	R.H
. —

	

°Pit

Mach Only 	Or .	signalM

USE J2 & J8 FOR MACHINES PRIOR TO
SERIAL NUMBER 42,000 WITHOUT 32 V .A .C .
I N J BOX

	 Px	 0

	 P/<	10th frame

R .H.Mach

L.H.Mach

	PK	

Pk(	 10
th

	 o FRAME

~~n '_ .. il~ ! lit

BLQ / Y
Motor

WH'	115 v - 50/60 Hz -1

p o wer

REF, 208 400, (82-30 mach .)

BK &w



WARRANTY

" THE SELLER WARRANTS THAT T H I S PRODUCT W I L L B E FREE FROM DEFECTS I N

MATERIAL AND WORKMANSHIP FOR A PERIOD OF THREE MONTHS AFTER DATE O F
PURCHASE . SHOULD ANY DEFECT I N MATERIAL OR WORKMANSHIP APPEA R
DURING SUBJECT THREE MONTH PERIOD, THE DEFECT WILL BE REPAIRED O R
REPLACED AT SELLER'S OPTION WITHOUT CHARGE TO THE PURCHASER .

SELLER FURTHER WARRANTS THAT ALL PARTS WILL BE FREE FROM DEFECTS FO R

NINE MONTHS FOLLOWING THE INITIAL THREE MONTH WARRANTY PERIOD . PART S

WHICH BECOME DEFECTIVE DURING SUBJECT NINE MONTH PERIOD WILL B E

REPAIRED OR REPLACED AT SELLERS OPTION WITHOUT CHARGE TO THE PURCHASE R

FOR THE PARTS, PROVIDED THE PURCHASER PAYS FOR ALL OTHER COSTS INVOLVE D

FOR MAKING SUBJECT REPAIR OR REPLACEMENT




